

TEST REPORT 检测报告



Test Report No./测试报告号

Dated/日期

2020-05-26

ORIGINAL

Applicant (申请方):
Address (申请方地址):

Attn (联系人):

Sample description(样品描述): Disposable Protective clothing(non-medical use) 非医用一次性个人防护服
Colour(颜色): Blue 蓝色
Fiber Content(成分): PP+PE
Country of Origin(原产地): China 中国

Received Date (收样日期): Received On (收样于) 2020-05-21
Date of Testing (测试周期): From (从) 2020-05-21 To (至) 2020-05-26
Sample Submitted (样品提供): The sample(s) was (were) submitted by applicant and identified.
(样品及样品信息由申请方提供并确认)
The product's function is declared by the applicant.
(产品功能由申请方声称)
The testing point(s) was (were) selected by the applicant.
(测试部位为申请方选定)

Test Result (测试结果): Refer to Next Page. (参考下一页)

TÜV SÜD Certification and Testing (China) Co., Ltd. Shanghai Branch
南德认证检测 (中国) 有限公司上海分公司
Testing Center

测试中心

Prepared by/报告编制人:

Authorized by/授权签字人:

徐利利

王雁

徐利利

王雁

纺织品部

纺织品部

Note: (1) The TÜV SÜD Certification and Testing (China) Co., Ltd. "General Terms & Conditions" applied.

遵循南德认证检测 (中国) 有限公司“一般条款和条件”。

Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further details, please see "Testing and certification regulation", chapter A-3.4

任何用于广告目的必须被书面授权, 本报告应被全面引用。本报告是对所述对象的单一检测结果, 不适用于对常规生产中其他产品的质量进行一般评价。对于详细内容, 请参见“测试及认证准则”章节 A-3.4

For full version, please visit: 完整版内容请访问: <http://www.tuv-sud.cn/cn-scn/terms-and-conditions>

(2) The results relate only to the items tested. 检测结果仅与受检样品有关。

(3) The test report shall not be reproduced except in full without the written approval of the laboratory. 未经本实验室书面批准, 不得复制检测报告全文。

(4) Disclaimer Measurement Uncertainty:

Unless otherwise agreed upon, Pass or Fail verdicts are given based on the measured values without any considerations of measurement uncertainties. Please note, every test method has a measurement uncertainty which has been evaluated by the laboratory according to ISO/IEC 17025 requirements. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as Pass nor as Fail.

测量不确定度免责声明:

除非另有规定, 所有合格或者不合格的判定都是基于测量值而未考虑测量不确定度因素。请注意, 实验室已经根据 ISO/IEC 17025 的要求对每一种测试方法进行测量不确定度评估。考虑到测量不确定度的因素, 有可能发生测量值不能作为评判合格或者不合格依据的情况。

Regd. Office:

Phone: +86 21 6037 6300

Address:

TUV SUD Certification and Testing (China)
6037 6350

Fax: +86 21

Floor 3-13, No 151, Hengtong Road, JingAn District,
Shanghai, P.R.China

Co., Ltd. Shanghai Branch

E-mail: softlines@tuv-sud.cn

上海市静安区恒通路 151 号 3-13 层

南德认证检测 (中国) 有限公司上海分公司

www.tuv-sud.cn/softlines

Page 1 of 3

TUV®

TEST REPORT 检测报告




Test Report No./测试报告号 70.405.20.15236.01

Dated/日期 2020-05-26

ORIGINAL

Description of The Test Subject(测试部位描述)

Sample(样品)	Description(描述)	Photo(照片)
001	PP+PE Disposable Protective clothing(non-medical use) in blue PP+PE 蓝色非医用一次性个人防护服	

Conclusion(结论)

Test Items(测试项目)	Test Component(测试部位)	Conclusion(结论)
1. Water Resistance-Impact Penetration Test (拒水测试-冲击渗水性测试)	001-body 大身	Pass 合格
2. Hydrostatic head Test (静水压测试)	001-body 大身	Pass 合格

Remarks: Pass = Meet Applicant's Requirement

Fail = Below Applicant's Requirement

备注:

合格 = 符合申请方要求

不合格 = 不符合申请方要求



Regd. Office:

TUV SUD Certification and Testing (China)

6037 6350

Co., Ltd. Shanghai Branch

南德认证检测(中国)有限公司上海分公司

Phone: +86 21 6037 6300

Fax: +86 21

E-mail: softlines@tuv-sud.cn

www.tuv-sud.cn/softlines

Address:

Floor 3-13, No 151, Hengtong Road, JingAn District, Shanghai, P.R.China

上海市静安区恒通路 151 号 3-13 层

Page 2 of 3

TUV®

TEST REPORT 检测报告

Test Report No./测试报告号 70.405.20.15236.01

Dated/日期 2020-05-26



ORIGINAL

Test Results/测试结果

- 1 **Water Resistance-Impact Penetration Test (AATCC 42:2017e)**
拒水测试-冲击渗水性测试 (AATCC 42:2017e)

Test Component 测试部位	Weight of blotter gained(g) 吸水纸增加质量(g)
001-body 大身	0.0

Applicant's Requirement
申请方要求
≤1.0g

- 2 **Hydrostatic head Test (AATCC 127:2017(2018)e Option 2;**
Hydrostatic Head; Rate of Increase Of Water Pressure: 60cm/min., Face Side Facing Water) 静
水压测试 (AATCC 127:2017(2018)e 选项 2; 静压头, 压力梯度 60 厘米/分钟水压,正面对水)

Test Component 测试部位	Result (cm.H ₂ O) 结果(cm.H ₂ O)
001-body 大身	105.4

Applicant's Requirement
申请方要求
≥20cm.H₂O

-End of The Test Report-
-报告结束-

